

ASTM E 90 SOUND TRANSMISSION LOSS TEST REPORT

Rendered to:

HILTI, INC.

SERIES/MODEL: CFS-SP WB

TYPE: Firestop Spray

Summary of Test Results			
Data File No.	Description	STC	OITC
A3412.01	Base wall with 96" by 2" gap filled with 6 pcf mineral wool and CFS-SP WB, Firestop Spray brush-applied to the mineral wool on the source side	59*	46*

^{*}Note: An STC or OITC rating cannot be applied directly to sealant.

Reference should be made to Architectural Testing, Inc. Report No. A3412.01-113-11 for complete test specimen description. The complete test results are listed in Appendix B.

130 Derry Court York, PA 17406-8405 phone: 717-764-7700 fax: 717-764-4129 www.archtest.com